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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Vleracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/NGmero Page / Pagina: (52) 229 989 1120 fax
06004136 1/4
Date/Dia: - 18/02/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - item N* Customer’s Reference { Referencia del cliente Manufacturer’s Works Order N* / Confirmacién de Venta
085737/03
[Manufacture Process [ Proceso de fabricacion. Product Type |/ Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificacicnes. Steel Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1955-A95/99B B/X42 PSL1 BISELADO NORMAL

LMax: L

Man: Maximum | Maximo

al Maximum /

Obt: Obtained / Obtenido

TMin: Transverse Minimum /| Minimo Transversal

Dimensions { Dimensiones. Length { Longitud. Quantity / Cantidad. 19 Pcs/pz Nominal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS 64.64 RG/M
8 5/8 X 0.500 INCH 19.70 / 21,30 FT 43.43 LB/FT
[ TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test NoS: WUTS: Y5,
Condicidn de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad I Elongation
Heat N° Sample N*| Ls T Type Size Area Temp. (RG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Musstra N® Tipa Ori Tamaiio Seccidn de EBul 0.5%
mm mm2 ensayo Required/Requerido Required /| Requerdo Required §% in 2 inches
Thin: TMin: Min % = AP1
TMax: (TMax:
LMin: 29.50 LMin: 42.18 Max Obt
b o LMax: LMax: %
27072 |15824 |C/B| ST |Rec | L | 38.70 x 12.60 }490.53 TA 32.29 49.70 0.65 42
27072 15825 |C/B| ST |Rec | L | 38.70 x 13.00 (wam.u.u TA 31.29 48.73 0.64 42
Ls: L of the ple il li dela C/B: Body [ Cuerpo RIU: Upset | Recalgue TT: Heat Treatment / Tratamiento Térmico
Tra: § with heat tr at Laboratory / Probeta tratada en laboratorio NR: N land T d | Normalizado y R i TR: Qu hed and T d!T lade y R id
N: Normalized { Normalizado A: Annealed | Recocido SR: Stress Relief | Relevado de Esfuerzo ST: As Rolled / Sin Tratamiento
Rec; Strip specimen | Rectangular Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal
T: Transverse | Transversal TA: Room T 1T Amb EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia

¥.5.: Yield strength | Fluencia
TMax: Transverse Maximum / Maximo Transversal

LMin: L inal Mini
Min: Minimum / Minimo

I Minimo L

Tenaris' is slamped. In cass 1ha awner of the original carificate

Este documanio cenifics que los productos descrtos aqui fesron

Tenans {verde ) estd impress en la hoja. En caso doque el

This centificate |s not n declaration of origin nor may it ba used 85 a

This is o cartify that tha products described hers in wera manufaclumd, sampled, tested, andior i

cled in

il with the

det Hreg
Esia certificada no es, ni pusde ser usado, como una declameion de origen

da ecuerde con la aspaciicacion de referencia y sstisface loa cormspondientas requarimientos.  Este cerificado se emie madiants un sistema computanzade y es vélide con finma slectronica.  En el cedificade enginal &l logotipo

dal mizmo, deberd garantizarla conformidad con el origingl, y aa hace responzatle por cualguier uso ilegal o indebide. Cualguier atteracion wo falsificacion serd sujeta a la lay.

referenced end meets the requiremants in all respects. This cerificata is issued by a computerized system and it is valid with eectronic signature. On the orginal cartificate the trade-mark green colorad
1 andlor falsification will be subjectad fo the law.
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Km 433.7 Carr. México-Veracruz
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Number/NOmero

06004136

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1120 fax

2/4

Date/Dia:

18/02/2006

Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A.

DE C.V. Customer’'s Order / Cliente Orden - item N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N7 / Confirmacion de Venta

085737/03
IManufacture Process | Proceso de fabricacion [Product Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

IStandard or Specification [ Mormas o especificaciones,
API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade / Grado de acero,

,JULIO 1, 2000/99/1955-A95/95B B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions | Dimensiones.
219.10 X 12.70 MM
8 5/8 X 0.500 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity | Cantidad. 19 Pcs/p=z

Mominal Weight { Peso Nominal
64.64 KG/M
43.43 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat! Colads: Required /Requerido HRC Heat/ Colada: Required (Reguerido  HRC
27072 Mir. Max. 22.00 27072 Min. Max. 22 .00
ple / Muestra 15824 ._m:n___m...a.m Sample / Muestra 15825 wm_.ahmxw
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 oD/oE §74.9 ‘.u.u.o _um;m 75.8 1 QD/DE 74.8|74.2]76.1]75.0
Unit / Unidad Mwic J75.3 {75.3]75.8 [75.5 Unit / Unidad MWIC 74.875.9]75.9]75.5
HREb [[]je]} 74.9 |75.7]75.9 |75.5]0.3 HRb 10701 75.3177.2175.2175.910.9
pipe N° / Tubo N°: lus: c/B Jor: sv Pipe N° / Tubo N°: lea: iz fers st

Min: Minimum | Minimo
Max: Maximum | Maximo
OD/DE: Outside Diameter | Diametro externo

Aver.: Average

IDIDI: Internal Diameter | Diametro Interno

Ls: Location of the sample [ Localizacién de la muestra
CIB: Body | Cuerpo

Tra: Specimen with heat treatment at Laboratory [ Probeta tratada en laboratorio

NR: Normalized and T.

d [ Nor

¥ A: Annealed | Recocido

Prom.: Promedio RIU: Upset/ Recalque TR: O hed and Temp lado y R id SR: Stress Relief | Relevado de Esfuerzo
MWIC: Mid Wall / Centro War.: Variation / Variacion TT: Heat Treatment [ Tratamiento Térmico N: ! izado  ST: As Rolied / Sin Trata QT: Q | Templadi|
& TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N® Flattening Test |
Colada N* | Muestra N° En ; misnto

27072 [15824 GOOD/BUENO
27072 (15825 GOOD/BUENO

This i= to carify that the products ibed hara In wera manufaciured, sampled, lested, andfar din d. with tha Ficati

This certificate is not a declaration of origin nor may it be used as & declaration of onigin

Tanars (verde}estd imposo on lo

Este certificado no es, ni puodo 5o o, comao una declaracion de ongen

Esls documents canifica que los productos dascritos aqui fusron manufacturades; probados yo inspaccionados de acuardo con la especificacién da rafaroncia y satisface los

En caso de que el posaedor del carificado entreque una fetocopia dal mismo, daberd gamntizar la conformidad con el osginal, y sa hacs responsable por cualquier use llegal o

and meals the requirements in all respects. This certificata is issuod by o computerized systam and it is valid with elactronic signaturs. On the original catificate the trade-mark green caloned

Tenaris' iz stamped. In case the owner of the originel certificate would releass 2 copy of I, he must atlest s conformity o tha onginal one, taking upon himself th responsibilty for eny unlawfulor not allowed use. Any alterati ification will be
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bj d-fo the law.
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Tubos de Acero de México, S.A
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

(52) 229 989 1100 te
CERTIFICADO DE PRUERBRAS EN FARRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06004136 3/4
DatefDia: \_mw\ON\MO_D_@

Customer / Clients: PLESA ANAHUAC Y CIAS, S.A., DE C.V. Customer’'s Order / Cliente Orden - item N* Customer’s Reference | Referencia del cliente Manufacturer's Works Order N® | Confirmacién de Venta
085737/03
Manufacture Process | Proceso de fabricacion Product Type | Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification { Normas o especificacicnes. Steel Grade { Grado de acero. Ends ( Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A595/99B B/X42 PSL1 BISELADO NORMAT
Dimensions | Dimensiones. Length / Lengitud. Quantity / Cantidad. 19 Pcs/pz Mominal Weight / Peso Mominal
219.10 X 12.70 MM 6.00 / 6.50 MTS 64 .64 RKG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT 43.43 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
nos._mow_n_alz‘ ) ___no.smom_n_&.._ %
C Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N S1 52
X100 X 1000 X 10000 X 100
Heat H Max
Colada Min
Sample N° [P Max| 28 | 135 40 | 15 | 30 | 30 | 400 s0 | 400 40 15 100
Muestra N° Min 25 | 10
27072
15824 P 17 68 28 6 2.7 3.9 7 40 0 85 23 7 3; (1] 0 27 o 64 0 21.2
._m.wlmm P 16 67 27 10 2.8 4.5 8 &0 0 154 22 9 4 [1] 5] 26 0 64 [+] 34.2
— H: Heat | Colada P: Product/ Producto
51:SUMA Nb+V+Ti S52:5UMA Mo+CreNi+Cu+Y
HYDROSTATIC TEST / PRUEBA HIDRAULICA ]
Pressure / Presion Timel Tiempo Resuits / Resultada
Unitf Unidad. Valuel Valar Seconds [ Segundos
PSI 3000 5 Satisfactory / Satisfactorio

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZ2

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidn de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

Eléctrico-Horno de Afinacidén-Maquina de Colada Continua. Acero calmado con aluminio.

This is to cariify thet the preducts descrbed here inwere manufactured, sampled, tosted, andior i in with the spacificatis i d and masts the requirements in all respacts. This certificate iz jssued by a erized sysHem and it is valid with slectronic signature. On the original certificate the frade-mark green colored

i5'is stamped. In case the awner of the orginal cartificate would rol = copy of it, he must atlest ite canfarmity 4o the anginal ane, akirg upon himeelf the responsibility for any unlawful or not sllowad use. Any altaration falsifleation will bo subjocted o the law

to is not & declaration of orgin nor may it be used as & dacla f arigin

Este documenta cerlifica productos descritos aqul fusron manufacturs:

25 ylo inspaccioradas da scusrde can la sepaciicacd iy satislace los roquermiontos.  Este cartificado se emite madiants un sistema ¥

o can firma electrénica.  En el cerificado enginal o logetipe

Tenans (verde) asth impre: ol En casa da que el posesdor del cartficado entregue una fotocopia del mismo, deberd garantizer la conformidad con el origingl, y se hace msponsable por cualquier wse llegal o indebido. Cualguier altarscién wo falsificacién serd sujsta a b ey,

Exta cerificado no es, ni prade

ada, como una daclamcisn da ongen DICA 777 D40
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m Tubos de Acero de México, S.A.
m:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: s

(52) 229 989 1120 fax
06004136 4/4
Date/Dia:  18/02/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order [ Clients Orden - ltem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N / Confirmacién de Venta
085737/03

Manufacture Process [ Proceso de fabricacion. TProduct Type / Tipo de producto. Surface / Superficie.

SEAML.ESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
§Standard or Specification / Normas o especificaciones. Steel Grade [ Grado de acero. Ends | Extremos. NORMAIL BEVEL

API 5L/ASTM Al06/ASME SAl106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones. Length / Longitud. Quantity | Cantidad. 19 Pcs/pz Nominal Weight / Peso Nominal

219.10 X 12.70 MM 6.00 / 6.50 MTS 64.64 RKG/M

8 5/8 X 0.500 INCH 19.70 / 21.30 FT 43.43 LB/FT

SUPPLEMENTARY TNFORMATION / TINFORMACTION SUPLEMENTARIZ

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién * - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO0175-2003

TAMSA REF: 593286

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATRON DEPT

Quality System Certified
N® 110950

This iz to certify thal the products described here In were manufaciured, sampled, tested, endior inspected in | with the

and moets the requirsments in n:.ﬂao»oﬁ. This certificate is issued by a computerized system and it is valid with slectronic signature. On the original cantificats the trade-mark green colored

Tenaris'is stamped. In case the cwner of the original cerificate would releass a copy of @, he must attest #= conformity o the aniginal one, taking upon himsslf the respansibility for any unlawful or not allowed yse. Any andfor falsification will be subjactad fo the law.

This centificate is not & declarstion of origin nor may it be usad &5 a declamtion of onigin

Este documanto cerlifica que los productos descritos agui fuaron i probados i i dos de ecuerde con la ifl 1 dle refe y satisface los i Este Iy so emile i un sistema pulifi y e vilido con firma slectrdnica.  En el cartificado enginal el logotipe
Tenans (verde) esta impmese on b hoja En caso de gue gl dor del gL una fi

ia cel mismo, deberd garantizer la conformidad con el angingl, y s hace reaponsable por cuslquier uso ilegal o indabide. Cualguier alteracibn yio falsificacian serd sujsta o la loy.

Este certificado no es, ni puede ser usado, como una declaracién de arigen

_ DICA 777 04 0]



